NPDES Permit No. MA0040398 2019 Permit
Page 1 of 12

AUTHORIZATION TO DISCHARGE UNDER
THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of the Federal Clean Water Act as amended, (33 U.S.C. §§1251 et
seq.; the “CWA”, and the Massachusetts Clean Waters Act, as amended, (M.G.L. Chap. 21, §§26-53),

Massachusetts Water Resources Authority (MWRA)
is authorized to discharge from a facility located at
John J. Carroll Water Treatment Plant
84 D’Angelo Drive

Marlborough, MA 01752

to receiving water named
Sudbury Reservoir (MA82106)
Concord River Watershed

in accordance with effluent limitations, monitoring requirements and other conditions set forth herein.

This permit shall become effective on the first day of the calendar month immediately following 60
[...]
Permittee to notify EPA and the State in writing of the discharge a new chemical or additive;
allows for EPA and State review of the change; and provides the factors for consideration of
such changes. The Draft Permit specifies that for each chemical or additive, the Permittee must
submit the following information, at a minimum, in writing to EPA and the State:

e Product name, chemical formula, and manufacturer of the chemical/additive.

e Purpose or use of the chemical/additive.

e Safety Data Sheet (SDS) and Chemical Abstracts Service (CAS) Registry number for
each chemical/additive.

e The frequency (e.g., hourly, daily), magnitude (e.g., maximum and average), duration
(e.g., hours, days), and method of application for the chemical/additive.

e [Ifavailable, the vendor's reported aquatic toxicity (i.e., NOAEL and/or LCso in percent
for aquatic organism(s)).



NPDES Permit No. MA0040398 2019 Fact Sheet
Page 24 of 40

The Permittee must also provide an explanation which demonstrates that the discharge of such
chemical or additive: 1) will not add any pollutants in concentrations which exceed any permit
effluent limitation; and 2) will not add any pollutants that would justify the application of permit
conditions different from, or in addition to those currently in this permit.

Assuming these requirements are met, discharges of a new chemical or additive is authorized
under the permit upon notification to EPA and the State unless otherwise notified by EPA or the
State.

6.0  Federal Permitting Requirements
6.1 Endangered Species Act

Section 7(a) of the Endangered Species Act of 1973, as amended (ESA), grants authority to and
imposes requirements on Federal agencies regarding endangered or threatened species of fish,
wildlife, or plants (listed species) and any habitat of such species that has been designated as
critical under the ESA (i.e., “critical habitat”).

Section 7(a)(2) of the ESA requires every Federal agency, in consultation with and with the
assistance of the Secretary of Interior, to ensure that any action it authorizes, funds or carries out,
in the United States or upon the high seas, is not likely to jeopardize the continued existence of
any listed species or result in the destruction or adverse modification of critical habitat. The
United States Fish and Wildlife Service (USFWS) administers Section 7 consultations for
freshwater species. The National Oceanic and Atmospheric Administration Fisheries (NOAA
Fisheries) administers Section 7 consultations for marine and anadromous species.

The Federal action being considered in this case is EPA’s proposed NPDES permit for the
Facility’s discharges of pollutants. The Draft Permit is intended to replace the 2013 Permit in
governing the Facility. As the federal agency charged with authorizing the discharge from this
Facility, EPA determines potential impacts to federally listed species, and initiates consultation
with the Services, when required under § 7(a)(2) of the ESA.

EPA has reviewed the federal endangered or threatened species of fish, wildlife, and plants in the
action area to determine if EPA’s proposed NPDES permit could potentially impact any such
listed species. No federally listed threatened or endangered species have been identified for the
action area.’ However, one listed endangered species, the northern long-eared bat (Myotis
septentrionalis), was identified is “statewide”. According to the USFWS, the northern long-eared
bat is found in “winter — mines and caves, summer — wide variety of forested habitats.” This
species is not aquatic. Therefore, the proposed permit action will have no direct or indirect effect
on this listed species.

EPA has structured the proposed limitations to be sufficiently stringent to assure that State
WQSs will be met, including for protection of aquatic life. The effluent limitations established in
this permit ensure the protection of aquatic life and maintenance of the receiving water as an

? See https://ecos.fws.gov/ipac/



https://ecos.fws.gov/ipac/

NPDES Permit No. MA0040398 2019 Fact Sheet
Page 25 of 40

aquatic habitat. Therefore, EPA finds that adoption of the proposed permit will have no effect on
any federally-listed threatened or endangered species or its critical habitat, and consultation with
NOAA Fisheries or USFWS under Section 7 of the ESA is not required.

6.2 Essential Fish Habitat

Under the 1996 Amendments (PL 104-267) to the Magnuson-Stevens Fishery Conservation and
Management Act (see 16 U.S.C. § 1801 ef seq., 1998), EPA is required to consult with the
NOAA Fisheries if EPA’s action or proposed actions that it funds, permits, or undertakes, “may
adversely impact any essential fish habitat”. 16 U.S.C. § 1855(b).

The Amendments broadly define “essential fish habitat” (EFH) as: “waters and substrate
necessary to fish for spawning, breeding, feeding, or growth to maturity”. 16 U.S.C. § 1802(10).
“Adverse impact” means any impact that reduces the quality and/or quantity of EFH. 50 C.F.R. §
600.910(a). Adverse effects may include direct (e.g., contamination or physical disruption),
indirect (e.g., loss of prey, reduction in species’ fecundity), or site specific or habitat-wide
impacts, including individual, cumulative, or synergistic consequences of actions.

EFH is only designated for fish species for which federal Fisheries Management Plans exist.!'
See U.S.C. § 1855(b)(1)(A). EFH designations for New England were approved by the U.S.
Department of Commerce on March 3, 1999. EPA has determined that the Sudbury Reservoir is
not covered by the EFH designation for riverine systems at Latitude 42° 18’ 44.7” Longitude 71°
34’ 53.4” as determined by the NOAA EFH Mapper.!° EPA's review of available EFH
information indicated that the only EFH species that could possibly be present in the general
vicinity of the Sudbury Reservoir is the Atlantic salmon (Salmo salar). However, EPA
received guidance from NOAA Fisheries that the Sudbury Reservoir for the Facility is not
listed as EFH for Atlantic salmon.!' Therefore, consultation with NOAA Fisheries under the
Magnuson-Stevens Fishery Conservation and Management Act is not required.

7.0 Public Comments, Hearing Requests, and Permit Appeals

All persons, including applicants, who believe any condition of the Draft Permit is inappropriate
must raise all issues and submit all available arguments and all supporting material for their
arguments in full by the close of the public comment period, to:

Shauna Little

EPA Region 1

5 Post Office Square, Suite 100 (06-1)
Boston, MA 02109-3912

Telephone: (617) 918-1989

Email: little.shauna@epa.gov

1"NOAA EFH Mapper available at http://www.habitat.noaa.gov/protection/eth/ethmapper/
1 Correspondence from Michael R. Johnson, NMFS,; to John H. Nagle, EPA Region 1, June 4, 2012.



mailto:permit.writer@epa.gov
http://www.habitat.noaa.gov/protection/efh/efhmapper/

NPDES Permit No. MA0040398 2019 Fact Sheet
Page 26 of 40

Cathy Vakalopoulos

MassDEP

Surface Water Discharge Permit Program
One Winter Street, 5" Floor

Boston, MA 02108

Telephone: (617) 348-4026

Email: catherine.vakalopoulos@mass.gov

Prior to the close of the public comment period, any person may submit a written request to EPA
and the State Agency for a public hearing to consider the Draft Permit. Such requests shall state
the nature of the issues proposed to be raised in the hearing. A public hearing may be held if the
criteria stated in 40 C.F.R. § 124.12 are satisfied. In reaching a final decision on the Draft
Permit, the EPA will respond to all significant comments in a Response to Comments document
attached to the Final Permit and make these responses available to the public at EPA’s Boston
office and on EPA’s website.

Following the close of the comment period, and after any public hearings, if such hearings are
held, the EPA will issue a Final Permit decision, forward a copy of the final decision to the
applicant, and provide a copy or notice of availability of the final decision to each person who
submitted written comments or requested notice. The Final Permit is jointly issued by EPA and
MassDEP under federal and state law, respectively, and constitutes two separate and independent
permit authorizations: 1) a federal NPDES Permit issued by the EPA pursuant to the Federal
Clean Water Act, 33 U.S.C. §§ 1251 et seq.; and 2) a state surface water discharge permit issued
by MassDEP pursuant to the Massachusetts Clean Waters Act, M.G.L. c. 21, §§ 26-53, and 314
C.M.R. 3.00. Within 30 days after EPA serves notice of the issuance of the Final Permit
decision, an appeal of the federal NPDES permit may be commenced by filing a petition for
review of the permit with the Clerk of EPA’s Environmental Appeals Board in accordance with
the procedures at 40 C.F.R. § 124.19. An appeal of the State permit may be commenced by
submitting a request for an adjudicatory hearing to MassDEP’s Office of Appeals and Dispute
Resolution consistent with 310 CMR 1.00.

8.0 Administrative Record

The administrative record on which this Draft Permit is based may be accessed at EPA’s Boston
office between the hours of 9:00 a.m. and 5:00 p.m., Monday through Friday, excluding
holidays, from Shauna Little, EPA Region 1, Water Division, Industrial Permits Section, 5 Post
Office Square, Suite 100, Boston, Massachusetts 02109-3912 or via email to
little.shauna@epa.gov.

August 7, 2019 Ken Moraff, Director
Water Division
U.S. Environmental Protection Agency


mailto:permit.writer@mass.gov
mailto:permit.writer@epa.gov

NPDES Permit No. MA0040398 2019 Fact Sheet

Page 27 of 40
Figure 1: Location Map

ReseFJolr

| Wachusett
Aqueduct

Qutfall 102
L2 g =y N {Hultman
Wachusett Nl )

| Aqueduct

/i “m__' TMA/

V( Hultman

] Aqueduct

‘| Wachusett
Aqueduct
Open
Canal

el ey Sty th

:

F‘I‘J‘.




NPDES Permit No. MA0040398 2019 Fact Sheet
Page 28 of 40

Figure 2: Site Plan

120" Plant
Overflow Line



NPDES Permit No. MA0040398 2019 Fact Sheet

Page 29 of 40
Figure 3: Schematic of Water Flow
Schematic of Water Flow Updated 32019
Carroll Water Treatment Plant
Marlborough, Massachusetts
WACHUSETT RESERVOIR
=2
g2 3 MG Ozonated Water
Annual Ozone Contactor
Treatment Plant Elasniing ans Draining High TSS Mariborough Sewage
S Annual Tank Bottoms, Treatment Plant
Ozonation in Ozone Marienanca || Approx. 3 Million Gal. of Ozonated | ————
Contic:tors Water directed to treatment plant
influent \

1. Ozone Quenching with Sodium Bisulfite
2. UV Disinfection @ugaeliienkbrainings, —
i : Disinfection Dechlorinated Wachusett
3.  Chlorination with Sodium Hypochlorite o Water Aqueduct Open
P e i 1. Draining: 23 MG of Dechlorinated
4. Fluoridation with Hydrofluosilicic Acid Drinking Water @ 2.6 MGD Canal to Sudbury
(fluoride shut off during this operation) Reservoir
5.  Alkalinity adjustment with Sodium 2,  Disinfection: 30 MG of Dechlorinated
Sope e Disinfection Water @ 20 MGD Outfall 001
Chloramination with Aqueous ammonia 3. Post-Disinfection Flush: 30 MG of
pH adjustment with Carbon Dioxide agcgforinated Drinking Water @ 20
¢ Annual Maintenance T 0.001 MGD of tank Leakage and
Storage Tanks Pump Groundwater Infiltration

Station
225 ilengallons Metropolitan Boston Setrvice Area via Hu.'tmaj

in each of two tanks
Treated Drinking Water Aqueduct and Metro West Tunnel




NPDES Permit No. MA0040398 2019 Fact Sheet
Page 30 of 40
Appendix A: Discharge Monitoring Data
John J. Carroll Water Treatment Plant
Outfall Serial Number 001: Effluent Monitoring: Drawdown Discharges
Temperature,
water deg.

Parameter Flow TSS TSS pH pH TRC TRC Ammonia | Ammonia | Copper Copper Lead Lead Hardness | fahrenheit

Daily Monthly Daily Monthly Daily Monthly Daily Monthly Daily Monthly | Daily Daily

Max Ave Max Minimum | Maximum | Ave Max Ave Max Ave Max Ave Max Max Maximum
Units MGD mg/L mg/L SU SU ug/L ug/L mg/L mg/L ug/L ug/L ug/L ug/L mg/L deg F
Effluent Limit 25 30 50 6.5 8.3 110 190 Report Report Report Report Report Report Report Report
Minimum 1 0 0 6.65 6.65 0 0 0 0 0.958 0.958 0 0 12.9 33.8
Maximum 34 5 5.5 7.76 7.77 340 340 0.57 0.631 2 2 0.189 0.24 20.9 72.9
Average 2.5 1.98 2.17 7.02 7.21 33 38 0.0757 0.0797 1.33 1.39 0.0931 0.11 16.1 43.9
?’?&l‘;{ions 0 0 0 0 0 1 1 N/A N/A N/A N/A N/A N/A N/A N/A
6/30/2013 1 4 4 6.76 6.76 20 20 0 0 2 2 0.158 0.158 19 NODI: C
7/31/2013 NODI: C NODI: C NODI: C | NODI: C NODI: C NODI: C NODI: C | NODI: C NODI: C NODI: C NODI: C | NODI: C | NODI: C NODI: C | 72.9
11/30/2013 2 5 5 7.35 7.35 30 30 0 0 1.35 1.35 0.105 0.105 14.2 44.5
1/31/2014 3.3 4 4 6.86 6.86 20 20 0 0 1.28 1.28 0.112 0.112 12.9 34
4/30/2014 3.4 5 5 7.76 7.76 340 340 0 0 1.31 1.31 0.189 0.189 13.5 51
10/31/2014 3.19 4 4 7.73 7.73 20 20 0 0 1.87 1.87 0.0625 0.0625 13.6 NODI: C
11/30/2014 NODI: C NODI: C NODI: C | NODI: C NODI: C NODI: C NODIL: C | NODI: C NODI: C NODI: C NODIL: C | NODI: C | NODI: C NODL: C | 47.8
1/31/2015 3.12 5 5 7.01 7.77 10 30 0 0 1.7 1.7 0.12 0.12 13.3 34
11/30/2015 2.9 0 0 6.98 7.65 15 30 0 0 1.51 1.76 0.16 0.19 14.1 56.1
1/31/2016 3.3 0 0 7.01 7.01 0 0 0 0 1.05 1.05 0.07 0.07 14.6 36.9
11/30/2016 2.79 0 0 6.67 6.92 0 0 0 0 1.125 1.15 0.14 0.16 20.9 49.6
2/28/2017 2.5 0 0 7.32 7.32 0.02 0.02 0 0 0.958 0.958 0 0 14.8 NODI: C
3/31/2017 NODI: C NODI: C NODI: C | NODI: C NODI: C NODI: C NODI: C | NODI: C NODI: C NODI: C NODI: C | NODI: C | NODI: C NODI: C | 41.5
11/30/2017 2 0 0 6.87 7.55 0 0 0 0 1.18 1.18 0.08 0.08 17.8 47.1
1/31/2018 2 0 0 6.91 6.91 10 20 0 0 0.97 1 0.04 0.09 16.7 33.8
11/30/2018 2 0 0 6.75 7.08 30 60 0.57 0.631 1.31 1.63 0.04 0.08 18 39.1
12/31/2018 2 0 0 6.65 6.65 0 0 0.565 0.565 1.08 1.08 0 0 19 36.9
2/28/2019 2 2.75 5.5 6.7 6.87 0 0 0 0 1.325 1.54 0.12 0.24 18.7 33.8




NPDES Permit No. MA0040398 2019 Fact Sheet
Page 31 of 40

John J. Carroll Water Treatment Plant
Outfall Serial Number 001: Effluent Monitoring: Disinfection Discharges

Temperature,
water deg.

Parameter Flow TSS TSS pH pH TRC Ammonia Copper Lead Hardness fahrenheit

Daily Max Monthly Ave Daily Max Minimum Maximum Daily Max Daily Max Daily Max Daily Max Daily Max Daily Max
Units MGD mg/L mg/L SuU SuU ug/L mg/L ug/L ug/L mg/L deg F
Effluent Limit 25 30 50 6.5 8.3 190 Report Report Report Report Report
Minimum 1 5 0 6.51 6.51 0 0 0.969 0 13 32.7
Maximum 22.6 5 5 7.43 7.43 30 0 1.98 0.227 21.2 81.2
Average 16.5 5 2.05 7 7.01 12.7 N/A 1.38 0.0924 16 42.7
No. of Violations 0 0 0 0 0 0 N/A N/A N/A N/A N/A
6/30/2013 1 5 5 6.61 6.61 20 0 1.98 0.107 16.4 NODI: C
7/31/2013 1 5 5 6.69 6.83 30 0 1.72 0.191 17.8 81.2
12/31/2013 21 5 7.43 7.43 20 0 1.6 0.099 13 359
3/31/2014 2 5 6.51 6.51 20 0 1.28 0.063 14.1 355
4/30/2014 3.4 3.8 7.2 7.2 20 0 1.74 0.227 15.2 NODI: C
5/31/2014 NODI: C NODI: C NODI: C NODI: C NODI: C NODI: C NODI: C NODI: C NODI: C 65.1
12/31/2014 22 2 7.31 7.31 20 0 14 0.063 14.6 394
3/31/2015 21 5 7.42 7.42 20 0 1.28 0.0782 14.8 32.7
12/31/2015 21.7 0 6.93 6.93 0 0 1.22 0 14.3 45.8
2/29/2016 22.6 0 7.03 7.03 20 0 1.1 0.068 13.5 32.8
1/31/2017 22 0 6.94 6.94 0 0 0.969 0 14.6 36.9
4/30/2017 22 0 6.82 6.82 0 0 1.48 0.086 15.7 55.1
12/31/2017 22 0 6.93 6.93 20 0 1.43 0.069 16.7 33.8
3/31/2018 22 0 7.42 7.42 0 0 1.43 0.07 18.4 35.2
1/31/2019 22 0 7.22 7.22 0 0 1.04 0.111 19.3 34.8
3/31/2019 22 0 6.52 6.52 0 0 1.03 0.154 21.2 342




NPDES Permit No. MA0040398

2019 Fact Sheet

Page 32 of 40
John J. Carroll Water Treatment Plant
Outfall Serial Number 001: Effluent Monitoring: Flush Discharges
Temperature,
water deg.

Parameter Flow TSS pH pH TRC Ammonia Copper Lead Hardness fahrenheit

Daily Max Daily Max Minimum Maximum Daily Max Daily Max Daily Max Daily Max Daily Max Daily Max
Units MGD mg/L SuU SuU ug/L mg/L ug/L ug/L mg/L deg F
Effluent Limit 25 50 6.5 8.3 190 Report Report Report Report Report
Minimum 21 0 7.02 7.02 0 0 0.83 0 12.9 32.9
Maximum 24.2 5 8.06 8.06 40 0 1.46 0.098 18.9 47
Average 22.1 1.19 7.5 7.5 10 N/A 1.15 0.044 15.2 36.9
No. of Violations 0 0 0 0 0 N/A N/A N/A N/A N/A
12/31/2013 21 5 7.83 7.83 20 0 1.37 0.071 13.4 34.2
3/31/2014 22 2.22 8.03 8.03 20 0 1.46 0.063 13.1 NODI: C
4/30/2014 NODI: C NODI: C NODI: C NODI: C NODI: C NODI: C NODI: C NODI: C NODI: C 35.5